



| CT18118V |               |                                       |     |        |
|----------|---------------|---------------------------------------|-----|--------|
| Pos.No.  | Part No.      | Description                           | Qty | Remark |
| 1        | 5001811800101 | Front cover                           | 1   |        |
| 2        | 5001811800201 | Circlip\ø28                           | 1   |        |
| 3        | 5001811800301 | Slider washer                         | 1   |        |
| 4        | 5001811800401 | Slider                                | 1   |        |
| 5        | 5001811800501 | Steel ball pole\ø8x19.5               | 2   |        |
| 6        | 5001811800601 | Spring\47x42.5x2.5x64                 | 1   |        |
| 7        | 5001811800701 | Washer\ø47.5x30x5                     | 1   |        |
| 8        | 5001811800801 | Washer\ø54x42.2x2                     | 2   |        |
| 9        | 5001811800901 | Anti-vibration rubber ring\ø55x42x5   | 1   |        |
| 10       | 5001811801001 | O ring\ø58x2.5                        | 1   |        |
| 11       | 5001811801101 | Oil bearing\ø58x48x27.5               | 1   |        |
| 12       | 5001811801201 | Cylinder sleeve\48x42x17              | 1   |        |
| 13       | 5001811801301 | Circlip\ø42                           | 1   |        |
| 14       | 5001811801401 | Oil seal\ø53x42x7                     | 1   |        |
| 15       | 5001811801501 | Circlip\ø58                           | 1   |        |
| 16       | 5001811801601 | Guard ring sleeve                     | 1   |        |
| 17       | 5001811801701 | O ring\ø30x2                          | 1   |        |
| 18       | 5001811801801 | Second striker                        | 1   |        |
| 19       | 5001811801901 | O ring\ø17x2.65                       | 2   |        |
| 20       | 5001811802001 | Washer\ø34x15x10                      | 1   |        |
| 21       | 5001811802101 | Anti-vibration rubber ring\ø34x16x8.5 | 1   |        |
| 22       | 5001811802201 | Washer\ø34x14.8x4.5                   | 1   |        |
| 23       | 5001811802301 | Locating pole\ø9.8x6.5                | 3   |        |
| 24       | 5001811802401 | Cylinder                              | 1   |        |
| 25       | 5001811802501 | Ram                                   | 1   |        |
| 26       | 5001811802601 | O ring\ø22.3x3.5                      | 2   |        |
| 27       | 5001811802701 | Stop collar                           | 1   |        |
| 28       | 5001811802801 | Locating sleeve spring                | 1   |        |
| 29       | 5001811802901 | Clutch spring                         | 1   |        |
| 30       | 5001811803001 | Locating sleeve                       | 1   |        |
| 31       | 5001811803101 | Clutch                                | 1   |        |
| 32       | 5001811803201 | Circlip\ø33x1.2                       | 1   |        |
| 33       | 5001811803301 | Transmission box                      | 1   |        |
| 34       | 5001811803401 | Big bevel gear locating sleeve        | 1   |        |
| 35       | 5001811803501 | Washer\ø53.5x43.5x0.3                 | 1   |        |
| 36       | 5001811803601 | Big bevel gear                        | 1   |        |
| 37       | 5001811803701 | O ring\ø24x2                          | 1   |        |
| 38       | 5001811803801 | Piston                                | 1   |        |
| 39       | 5001811803901 | Connecting rod                        | 1   |        |
| 40       | 5001811804001 | Needle bearing\nk1012                 | 1   |        |
| 41       | 5001811804101 | Piston pin\ø8x24                      | 1   |        |
| 42       | 5001811804201 | Seal                                  | 1   |        |
| 43       | 5001811804301 | Transmission cover                    | 1   |        |
| 44       | 5001811804401 | Screw\m5x25                           | 6   |        |
| 45       | 5001811804501 | Side knob spindle                     | 1   |        |
| 46       | 5001811804601 | O ring\ø15xø2                         | 1   |        |
| 47       | 34712800101   | Circlip\ø19                           | 1   |        |
| 48       | 5001811804801 | Side knob                             | 1   |        |
| 49       | 34733300201   | Bolt\m4x12                            | 1   |        |
| 50       | 5001811805001 | Knob spring\4.2x0.5x20                | 2   |        |

|     |               |                                  |   |  |
|-----|---------------|----------------------------------|---|--|
| 51  | 5001811805101 | Locking block                    | 1 |  |
| 52  | 5001811805201 | Needle bearing sleeve\14x22x20.5 | 1 |  |
| 53  | 5001811805301 | Needle bearing\k141810           | 2 |  |
| 54  | 5001811805401 | Washer\ø26x14x1                  | 3 |  |
| 55  | 5001811805501 | Bearing\axk1528                  | 1 |  |
| 56  | 5001811805601 | Wheel core                       | 1 |  |
| 57  | 5001811805701 | Release spring\5.8x1.2x15.3      | 8 |  |
| 58  | 5001811805801 | Pin roller\6x6                   | 8 |  |
| 59  | 5001811805901 | Second gear                      | 1 |  |
| 60  | 5001811806001 | Washer\ø61.5x14.1x1.5            | 1 |  |
| 61  | 5001811806101 | Small bever gear                 | 1 |  |
| 62  | 34706700301   | Bolt\m5x12                       | 1 |  |
| 63  | 5001811806301 | Washer\20x5.2x2                  | 1 |  |
| 64  | 5001811806401 | Crankshaft                       | 1 |  |
| 65  | 5001811806501 | Bearing\6004.rs                  | 1 |  |
| 66  | 34714800201   | Circlip\ø20                      | 1 |  |
| 67  | 5001811806701 | First gear                       | 1 |  |
| 68  | 35401201501   | Bearing\6000.2z                  | 1 |  |
| 69  | 5001811806901 | Seal                             | 1 |  |
| 70  | 5001811807001 | Round pin\b4x16                  | 1 |  |
| 71  | 5001811807101 | Gear box                         | 1 |  |
| 72  | 5001811807201 | Oil seal\ø12x22x4.5              | 1 |  |
| 73  | 5001811807301 | Washer\22x18x0.5                 | 1 |  |
| 74  | 5001811807401 | O ring\ø28x2                     | 1 |  |
| 75  | 35400100501   | Bearing\6001.2rs                 | 1 |  |
| 76  | 5001811807601 | Rotor                            | 1 |  |
| 77  | 5001811807701 | Washer\ø16.5xø8.1x0.5            | 1 |  |
| 78  | 35400203801   | Bearing\608.2rs                  | 1 |  |
| 79  | 5001811807901 | Stator                           | 1 |  |
| 80  | 5001811808001 | Air guider                       | 1 |  |
| 81  | 5001802105801 | Screw\st4.8x60f                  | 2 |  |
| 82  | 5001811808201 | Screw\m5x55                      | 6 |  |
| 83  | 5001811808301 | Motor housing                    | 1 |  |
| 84  | 5001811808401 | Inductance                       | 1 |  |
| 85  | 5001811808501 | Nut \m4x12                       | 2 |  |
| 86  | 5001811808601 | Carbon brush ass.                | 2 |  |
| 87  | 34718800101   | Screw\st4x10f                    | 2 |  |
| 88  | 5001811808801 | Brush holder                     | 2 |  |
| 89  | 5001811808901 | Spring                           | 2 |  |
| 90  | 34719200201   | Screw\m4x10                      | 2 |  |
| 91  | 5001811809101 | Bottom cover                     | 1 |  |
| 92  | 34728100201   | Screw\st4x16f                    | 4 |  |
| 93  | 5001811809301 | Spring\12.5x1.8x32               | 1 |  |
| 94  | 5001811809401 | Anti-vibration washer            | 1 |  |
| 95  | 5001811809501 | Bolt\m10                         | 1 |  |
| 96  | 5001811809601 | Upper damping rubber             | 1 |  |
| 97  | 5001811809701 | Left handle                      | 1 |  |
| 98  | 5001811809801 | Lower damping rubber             | 1 |  |
| 99  | 5001811809901 | Switch                           | 1 |  |
| 100 | 37400300302   | Capacitance                      | 1 |  |
| 101 | 34727600501   | Screw\st4x12f                    | 2 |  |
| 102 | 5001811810201 | Cable pressing plate             | 1 |  |
| 103 | 5001811810301 | Cable sheath                     | 1 |  |

|     |               |                                 |   |  |
|-----|---------------|---------------------------------|---|--|
| 104 | 5001811810401 | Cord                            | 1 |  |
| 105 | 5001811810501 | Screw\st4.2x22                  | 4 |  |
| 107 | 5001811810701 | Collar                          | 1 |  |
| 108 | 5001811810801 | Auxiliary handle holder         | 1 |  |
| 109 | 5001811810901 | Screw\m8x35                     | 1 |  |
| 110 | 5001811811001 | Depth gauge fixed block         | 1 |  |
| 111 | 5001811811101 | Auxiliary handle ass.           | 1 |  |
| 112 | 5001811811201 | Felt circle                     | 2 |  |
| 113 | 5001811811301 | Flat pin\4x4x10                 | 1 |  |
| 114 | 34714000301   | Circlip\ø15                     | 1 |  |
| 115 | 5001811811501 | Vs wheel switch\230v (ct18118v) | 1 |  |
| 201 | 5001811820101 | Clutch subassembly              | 1 |  |
| 202 | 5001811820201 | Side handlesubassembly          | 1 |  |
| 203 | 5001811820301 | Connecting rod subassembly      | 1 |  |